

# 检测报告

## Test Report

报告编号 A2180217540401002E  
Report No. A2180217540401002E

第 8 页 共 23 页  
Page 8 of 23

### 5. 测试结果

#### Test Result(s)

测试样品 Test Sample	测试结果 Test Results		
	厚度 Thickness (mm)	热阻 Thermal resistance (K·m <sup>2</sup> /W)	导热系数 Thermal Conductivity (W/m·K)
A2180217540401002 (150°C/0h)	1	4.124	0.00132
	2	3.098	0.00106
	3	2.108	0.000709
A2180217540401002 (150°C/600h)	1	4.141	0.00124
	2	3.114	0.000970
	3	2.096	0.000704
	变化率/Change rate (%)		
A2180217540401002 (150°C/1000h)	1	4.118	0.00122
	2	3.099	0.000946
	3	2.118	0.000669
	变化率/Change rate (%)		
A2180217540401002 (150°C/1200h)	1	4.079	0.00115
	2	3.128	0.000908
	3	2.120	0.000636
	变化率/Change rate (%)		